.

Installation/Assembly
Instructions
For

Main Street

Seating Package

INS-PK-MAI



1)

2)

3)

4)

5)

6)

7)

8)

9)

Cored Steel

Clip Down Steel

Modena Booth Clip Down

Trumpet Stool Cored

Free Standing Boom Stool

Swivel Chair

Freestanding Table

Trash Tower

Beverage Header

INSTALL INSTRUCTIONS
Main Street Décor Scheme
Table of Contents
10) Counter Support
11) Newspaper Rack
12) CBS McCafe Blade
13) Coat Hook Under Table

14) SS Coat Hook

15) SSBS Beverage Header

|16) Happy Meal |



gmarsch
Text Box
16) Happy Meal


CORED STEEL

INSTALL INSTRUCTIONS

| 4 | PART #

DESCRIPTION | NAME  [QTY| LENGTH

STEEL ——

TOOLS NEEDED:

1)
2))
3)
4)
5.
6.)

PARALLEL CLAMP POR-ROK BRAND

WOOD SHIMS

FOUR INCH LONG PIECES OF 27X4" (2X)
TORPEDO LEVEL/2" and 4’ LEVEL

LARGE FUNNEL WITH 1—1/2" THICK HOSE

IS RECOMMENDED

ANCHORING CEMENT

GROUT

POR ROK QUICK SET CONCRETE

NOTE: A MINIMUM OF 5"
CONCRETE SLAB REQUIRED

NOTES:

1.) THE CORED HOLE MUST BE AT LEAST 4" DEEP AND FREE OF ANY WATER.

2.) CHECK THE PLAN TO BE CERTAIN THAT THE CORRECT STEEL IS GOING IN THE HOLE.

3.) SET THE STEEL UPRIGHT ON A FLAT SURFACE AND PLACE ONE OF THE 4” BLOCKS ON
EACH SIDE OF THE STEEL.

4.) PLACE THE PARALLE CLAMP ON TOP OF THE BLOCKS AND SECURE THE CLAMP TO THE STEEL.

5.) POSITION THE STEEL IN THE HOLE SO THE CLAMP HOLDS THE STEEL SO 4” IS IN THE HOLE.

6.) USING THE WOOD SHIMS LEVEL THE TOP PLATE OF THE STEEL. (DO NOT LEVEL THE SHAFT
BECAUSE THE TOP PLATES MAY NOT BE SQUARE).

7.) MIX UP ENOUGH POR ROK TO FILL 12 TO 15 HOLES AT A TIME. (USE POR ROK MIXING
INSTRUCTIONS ON SIDE OF CONTAINER)

8.) FILL UP THE HOLES THAT HAVE LEVELED STEEL TO THE BOTTOM OF THE TILE WITH POR ROK.

* SEE ABOVE DETAIL
LET THE POR ROK SET FOR A MINIMUM OF 15 MINUTES OR UNTIL HARD.

TILE
/ CONCRETE

7R
s x o 'A : 4
) . 'q
‘ A4 ——
Aq: A . .Aq' A4
31/2", 4", or 5"
CORE DRILL DETAIL
REV| BY | DESCRIPTION | DATE
REVISIONS
INTERIOR SYSTEMS INCORPORATED
241 NORTH BROADWAY STREET, SUITE 600
MILWAUKEE, WI 53202 www.isiamerica.com
b TME CORE DRILL
SETTING STEEL
INSTALLATION INSTRUCTIONS
SIZE | DRAWN BY: DWG NO: REV
B GIM ENG 3.32 CORE-STEEL -
SCALE: DATE: SHEET OF
1/8"=1" 4/22/11 1 1




# |PART # DESCRIPTION | NAME  [QTY|LENGTH
1 TUBE SUPPORT TUBE 1 N/A
cLIP DUWN STEEL INSTALL - s AT e
3 CLIP DOWN PLATE PLATE 1 N/A
4 HEX BOLT 3/8"—16 X 1—1/2" BOLT 2 N/A
{N>S£EHBI/IEDN<S£> BOLTS, LOCK WASHERS AND FLAT WASHERS > 3/8" FLAT WASHER WASHER |2 | N/A
' ’ 6 3/8" LOCK WASHER LOCK WASHER 2 N/A
FROM THE BOTTOM OF THE SUPPORT TUBE. s F o = A

2> CAEFULLY SLIDE THE COVER PLATE UP THE SUPPORT
TUBE AVOIDING DAMAGE TO THE PAINT ON THE TUBE.

3> ASSEMBLE THE CLIP DOWNPLATE TO THE BOTTOM OF THE
SUPPORT TUBE WITH THE (2> BOLTS, LOCK WASHERS AND
FLAT WASHERS,

4> USING CLIP DOWN PLATE, LAYOUT CLIP DOWN HOLES
PER FLOOR PLAN AND MARK WHERE HOLES SHOULD BE
DRILLED.

S» DRILL HOLES TO SUFFICIENT DEPTH USING 7/16”
DIAMETER DFS BIT.

6> CLEAN OUT HOLE FROM BOTTOM WITH FORCED AIR.

7> COMPLETE HOLE PREPARATION WITH BRUSH AND REPEAT

CLEANING WITH FORCED AIRCLEAVE NO DUST OR SLURRY).

(FIG. D

8> INSERT A7 CONCRETE ADHESIVE INTO HOLE PER RED
HEAD ADHESIVE INSTRUCTIONS. <FIG. 2>

90 INSTALL WASHER, LOCK WASHER AND NUT TO THREADED
ROD FROM HARDWARE KIT.

10> INSTALL THREADED ROD INTO THE HOLE BY HAND USING
A SLOW TWISTING MOTION. <FIG. 3>

11> REPEAT ANCHORING STEPS FOR REMAINING (3> HOLES,

12> LET ADHESIVE CURE PER A7 INSTRUCTIONS.

135> REMOVE NUTS, LOCK WASHERS AND WASHERS FROM
THREAD ROD IN HOLES.

13> POSITION CLIP DOWN PLATE OVER THREADED RODS.

10> SECURE CLIP DOWN PLATE TO THREAD ROD WITH NUT,
LOCK WASHER AND WASHER. (FIG., 45

11> CAREFULLY SLIDE COVER PLATE DOWN TUBE TO FLOOR.

WARNING: WEAR EYE PROTECTION

*NOTE:  THE ABOVE INSTRUCTIONS ARE FOR A STANDARD 5”
DEEP CONRETE FLOOR., IF THE THE SUBSTRAIGHT DIFFERS

AN ALTERNATIVE ANCHORING METHOD MAY BE NEEDED. IT IS
THE INSTALLERS RESPONSIBILITY TO PROVIDE THE PROPER

ANCHORING IN THOSE SITUATIONS.

T, . v
a8, N o
0: %480 <
R0 f od SR

o O a0
28 T
.'Oo.'. O_-.Q
"0 e e 0 %0

Lo o0 9

(@

(O

@

S
e ®@—=3/8" NUT

([ @ @ @ M((‘\r.

@—=—3/8" LOCK WASHER
©——3/8" WASHER

3/8" THREADED ROD (4X)

REV

ECN

DATE

REVISIONS

TOLERANCES

UNLESS OTHERWISE SPECIFIED
DIMENSIONING & TOLERANCING
ARE IN INCHES & PER ANSI Y14.5M-82

DECIMALS
X = £ 0.050
XX = £ 0.030
XXX= £ 0.010
FRACTIONS: £ 1/16”
ANGULAR: = 1°

241 NORTH BROADWAY STREET

’ INTERIOR SYSTEMS INCORPORATED
} SUITE 600

MILWAUKEE, W1 53202

TITLE:

CLIP DOWN STEEL

INSTALL INSTRUCTIONS

SIZE

THIRD ANGLE PROJECTION

B

DRWN BY:

GIM

DWG NO:

REV

ENG 343D -

©

SCALE:

NA

DATE:

6/25/13

SHEET 1 oF 1




MODENA CLIP DOWN BOOTH

MODENA CLIP DOWN BOOTH [NSTALL INSTRUCTIONS
LOCATE BOOTH PER POSITION ON FLOOR PLAN.

MARK LOCATION OF EACH LEG ON FLOOR BY
TRACING THE OUTSIDE OF EACH LEG BOTTOM.

MOVE BOOTH AND MARK CENTER OF EACH LEG
POSITION FOR PILOT HOLE.

DRILL A PILOT HOLE WITH A %¢" DRILL BIT FOR THE
J4” TAPCON.

POSITION EACH INSERT IN PLACE PER LEG OUTLINE
ON FLOOR AND SECURE WITH TAPCON.

ONCE ALL INSERTS ARE IN PLACE POSITION BOOTH
LEGS OVER INSERTS AND SET BOOTH DOWN.

INSTALL INSTRUCTIONS 2

# |PART # DESCRIPTION NAME QTY | LENGTH
1 | 13-20-134 | METAL GLIDE INSERT 1-1/2" SQ GLIDE INSERT | 1 N/A
51542 | 1/4” X 2—-1/4 TAPCON ANCHOR ANCHOR SCREW| 1 N/A

e

BOOTH LEG ’
/|
;A‘/,,,—BOOTH LEG
4 %
\\\§\\§§ ¢/////¢/ ; “//////;,/ITAPCON
V]
/|
L / | — GLIDE INSERT
V] ) A
Vv
/ ¢
TAPCON . FLOOR LINE
Y <« .
3 4 0
v _
1 A A
4
£
q.

GLIDE INSERT

LEG POSITION MARK

FINISH DETAIL

REV |

ECN | DATE

REVISIONS

FLOOR CLIP DETAIL

FLOOR LINE

TOLERANCES

UNLESS OTHERWISE SPECIFIED
DIMENSIONING & TOLERANCING
ARE IN INCHES & PER ANS| Y14.5M-82

DECIMALS
X = * 0.050

XX = + 0.030
XXX= * 0.010

FRACTIONS: + 1/16°
ANGULAR: £ 1°

INTERIOR SYSTEMS INCORPORATED

241 NORTH BROADWAY STREET
> SUITE 600
MILWAUKEE, WI 53202 www.isiamerica.com

& MODENA CLIP DOWN BOOTH
INSTALL INSTRUCTIONS

SIZE | DRAWN BY: DWG NO: REV
THIRD ANGLE PROJECTION B GJM MOD—-CD—INS —
SCALE: DATE: SHEET OF

© =

FULL 10/07/10 1 1




TRUMPET STOOL INSTALL

V77777577
7777777772
555

77222 7
/| ﬁ f
i_ [

-

Y

N\
SIS <X

A VA W W W . WA WA N

- @ 1/4" LOCK WASHER (4X)
- B 1/4°-20 NUT (4X)

=

/ FLOOR LINE

TRUMPET STOOL W/BACK AND SWIVEL

INSTALL NOTES:

INSTRUCTION

I IIIIINI SIS IIS

L LLLLLAY L LLLLL, 2L,

A VA . . W VA WA W W

%

Y
V)

SSSSSSS SN Y

@ 1/4" LOCK WASHER (4X)
@ 1/4°-20 NUT (4X)

=

i— FLOOR LINE

TRUMPET STOOL W/0 BACK AND NO SWIVEL

1.) CORE IN STEEL SUPPORTS AT PLAN LOCATIONS PER SETTING STEEL

INSTRUCTIONS.

2.) POSITION SEAT TO SUPPORT PLATE BY ALIGNING SEAT BOLTS WITH

SUPPORT PLATE HOLES.

3.) SECURE SEAT TO SUPPORTS WITH (4) %"—20 NUTS AND J" LOCK

WASHERS.

SEAT TRUMPET SEAT SEAT 1 N/A
SUPPORT STEEL STOOL SUPPORT SUPPORT 1 N/A
()
L]
g
DESCRIPTION | DATE

REVISIONS

INTERIOR SYSTEMS INCORPORATED

241 NORTH BROADWAY STREET, SUITE 600
MILWAUKEE, WI 53202 www.isiamerica.com

e TRUMPET STOOL
CORED INSTALLATION

SIZE

DRAWN BY: DWG NO:

GIM

TRUMPET

REV

DATE:

"5/9/11

SHEET




HIGH/LOW BOOM STOOL

SENENENENENENEN

@ 1/4" LOCK WASHER (4X)
OB 1/4°-20 NUT (4X)

ﬂ —~t—3/8°-16 X 2° FLAT HEAD
SOCKET HEAD CAP SCREW

NOTE: APPLY LOC—TITE TO THREADS

HIGH BOOM STOOL

INSTALL NOTES:

=

INSTALL INSTRUCTION

f\\\\\\\\\\\\\\]
Y7777 3£l A7 7777777
§ '
f v
f v
1
1
1
1
1
1
1
1
1
b
- @ 1/4" LOCK WASHER (4X)
- . 1/4"-20 NUT (4X)
_
ﬂ J- ——3/8°—16 X 2" FLAT HEAD
| SOCKET HEAD CAP SCREW

NOTE: APPLY LOC—TITE TO THREADS

LOW BOOM STOOL

1.) ASSEMBLE SEAT TO SUPPORT BY POSITIONING THE (4) SEAT BOLTS

THRU THE SUPPORT PLATE HOLES AND SECURE WITH NUTS AND

LOCK WASHERS.

2.) ALIGN HOLES IN BASE PLATE WITH THREADED HOLES IN SUPPORT

BOTTOM AND SECURE WITH (2) %"—16 CAP SCREWS.

*NOTE: APPLY LOC—TITE TO THREADS OF CAP SCREWS.

SEAT BOOM SEAT SEAT 1 N/A
SUPPORT STEEL STOOL SUPPORT SUPPORT 1 N/A
BASE STEEL BASE BASE 1 N/A
[
e NA =
L] e L]
L]
‘B
) S b
| i |
11 11
Rev | By | DESCRIPTION | DATE

REVISIONS

INTERIOR SYSTEMS INCORPORATED

241 NORTH BROADWAY STREET, SUITE 600
MILWAUKEE, WI 53202 www.isiamerica.com

e BOOM STOOL
FREESTANDING ASSEMBLY

SIZE | DRAWN BY: DWG NO:

GIM ENG 3.36 FREESTANDING STOOL

REV

DATE: SHEET
5/23/11

1

OF
1




Interior Systems, Inc. ISI Install Instruction
Document #: ENG 3.28 Revision Date: 3/25/11

Swivel Chair Mounting Instructions

Instructions for Mounting/Replacing Swivel Mechanisms on Chairs.

SWIVEL CHAIR FRAME

(4) 1/4" FLAT WASHERS

SWIVEL MECHANISM \

TOWARDS FRONT OF CHAIR

(4) 1/4" LOCK WASHERS

(4) 1/4"-20 BOILTS

| 8
@ (4) 1/4"-20 NYLOCK HEX NUTS

3/8” CENTER NUT
DO NOT ADJUST

INSTALLATION NOTES:
1.) REMOVE EXISTING SWIVEL CHAIR FROM SUPPORT STEEL.

2.) REMOVE EXISTING SWIVEL MECHANISM FROM SWIVEL CHAIR FRAME

3.) ATTACH "NEW” SWIVEL MECHANISM USING HARDWARE SHOWN
* TIGHTEN BOLTS UNTIL LOCK WASHER IS FULLY COMPRESSED.

4.) ATTACH SWIVEL SEAT W/ SWIVEL MECHANISM ASSEMBLY TO SUPPORT STEEL
USING 1/4"—20 NYLON LOCK HEX NUTS.
** TIGHTEN TO 45-85 IN-LBS OF TORQUE (3.75-7.08 FT—LBS).
DO NOT EXCEED 7.08 IN—LBS OF TORQUE, AND DO NOT ADJUST 3/8"” CENTER NUT.
(THIS NUT IS CALIBRATED AT THE FACTORY).

ENG 3.28 Swivel Chair Install.doc Page 1 of 1



TABLE TOP

TOP PLATE

SCREW (8X)

TABLE COLUMN

TABLE BASE

L. —— GLIDES (4x)
ASE NUT

ASSEMBLY NOTES:

1.) LAY TABLE TOP UPSIDE DOWN ONTO A BLANKET OR OTHER

PROTECTIVE SURFACE.

2.) POSITION THE TABLE COLUMN TOP PLATE IN THE CENTER OF

THE TABLE TOP UNDERSIDE (FOR TABLE BASES WITH (4)
LEGS), AND FASTEN IN PLACE WITH (8) #14 X 17 LONG

SCREWS (SUPPLIED IN HARDWARE

3.) SLIDE TABLE BASE ONTO END OF TABLE COLUMN’S
THREADED END AND SECURE WITH TABLE BASE NUT

(INCLUDED IN HARDWARE PACK)

PACK)

4.) ATTACH GLIDES (IF NOT EXISTING) INTO THREAD HOLES IN

BOTTOM OF TABLE BASE.

5.) FLIP TABLE ASSEMBLY UPRIGHT AND LEVEL BY ADJUSTING

GLIDES AS REQUIRED.

= o |

DESCRIPTION

| DATE

REVISIONS

INTERIOR SYSTEMS INCORPORATED
241 NORTH BROADWAY STREET, SUITE 600
MILWAUKEE, WI 53202 www.isiamerica.com

b TME  FREESTANDING TABLE
ASSEMBLY INSTRUCTIONS

SIZE | DRAWN BY: DWG NO:
B SDT

FS—TB—INST

REV

NTS

DATE:

: 7/1/09

SHEET

OF




TRASH TOWER INSTALL INSTRUCTIONS

@ — TOP BOX

— TOWER

V@ZE< ,>

[REC

Va
N\

SINGLE TRASH TOWER

NOTES;

SINGLE

1) PLACE TRASH TOWER IN POSISTION PER FLOOR
— TOP BOX 2) MPé_:gORE THE CEILING HEIGHT AT THE

[ECELE
[,/
A

/@/@

./,
787

/

/

DOUBLE TRASH TOWER

A\

LOCATION OF THE TRASH TOWER.

3) IF NECESSARY SCRIBE TOP BOX SO IT WILL BE
FLUSH WITH THE CEILING WHEN INSTALLED ON
TOWER.

4) SECURE TOP BOX TO TOWER WITH DRYWALL
SCREWS.

DOUBLE

1) PLACE TRASH TOWERS IN POSISTION PER FLOOR
PLAN.

2) MEASURE THE CEILING HEIGHT AT THE
LOCATION OF THE TRASH TOWER.

3) IF NECESSARY SCRIBE TOP BOX SO IT WILL BE
FLUSH WITH THE CEILING WHEN INSTALLED ON
TOWER.

4) BOLT THE TOWERS TOGETHER BY LINING UP THE HOLES
IN THE SIDES OF THE TOWERS AND USING THE BOLTS
PROVIED TO SECURE THE UNITS TOGETHER.

4) SECURE TOP BOX TO TOWERS WITH DRYWALL

SCREWS.
— TOWER
rev | By | DESCRIPTION | oaw
REVISIONS
INTERIOR SYSTEMS INCORPORATED
241 NORTH BROADWAY STREET, SUITE 600
MILWAUKEE, W1 53202 www.isiamerica.com
b e TRASH TOWER INSTALLATION
SIZE | DRAWN BY: DWG NoO: REV
B GJM ENG 3.34 TRASH TOWER -
SCALE: DATE: SHEET  OF
3/4"=1"-0" 2/20/11 o1 4




CUUNTER SUPPURT INSTALLATILN

SUPPORT
RSN COUNTER
INSTRUCTIONS: —_—
1> SCREW COUNTER SUPPORT TO WALL USING 3“ DRYWALL T | ™~
SCREWS, NOTE: SUPPORTS SHOULD BE 12° FROM COUNTER ;K \
ENDS AND HAVE NO MORE THAN 24‘ BETWEEN SUPPORTS. “~
2> PLACE COUNTER ON SUPPORTS AND SCREW DOWN T e 3
COUNTER USING A 1%’ DRYWALL SCREW. — 37 DRYWALL SCREW (3X)
3> SLIDE COUNTER SUPPORT COVER OVER THE STEEL ~.
SUPPORT MAKING SURE THAT THE STEEL CLIP AT THE il L S
BOTTOM OF THE COVER IS LOCKED TO THE STEEL T b= 1 5/8" DRYWALL SCREW (3X)
SUPPORT,
4> USE AN 1%" DRYWALL SREW TO ATTACH THE SUPPORT ﬂ» - \\
COVER ANGLE TO THE SUPPORT AND COUNTER, N ——
/COVER

REvl ar | DESCRIPTION | DATE

REVISIONS

INTERIOR SYSTEMS INCORPORATED
241 NORTH BROADWAY STREET, SUITE 600
MILWAUKEE, WI 53202 www.isiamerica.com

e COUNTER SUPPORT
INSTALL INSTRUCTIONS

SIZE [ DRAWN BY: DWG NO: REV
B JRW ENG 3.44 COUNTER SUPPORT INST| —
SCALE: DATE: SHEET OF

- 08/17/11 1 1




UNIT

/WALL
: INTERNAL CLEAT

[~—WALL CLEAT

/WALL
SILICONE BEAD
/ WALL CLEAT

—

o3n

HEIGHT OFF
FINISHED FLOOR

v %

x | / L/

A

NOTES:

1.) REMOVE NEWSPAPER RACK FROM BOX AND LOCATE THE WALL CLEAT (SEPARATE FROM UNIT).

2.) DETERMINE THE HEIGHT OFF FINISHED FLOOR FOR THE UNIT, AND MEASURE DOWN
APPROXIMATELY 2-3/4" (SCRIBE A LINE).
3.) SECURE THE WALL CLEAT TO THE WALL (USING THE APPROPRIATE MOUNTING SCREWS

AND ANCHORS FOR THE WALL THIS UNIT IS MOUNTING ONTO), ALIGNING THE TOP OF THE

WALL CLEAT WITH THE SCRIBED LINE.
4.) PLACE A SMALL BEAD OF SILICONE ON TOP OF THE WALL MOUNTED CLEAT,
AND ALONG BACK SIDE OF UNIT (AS SHOWN) PRIOR TO STEP 5.

5.) PLACE NEWSPAPER RACK UNIT OVER WALL CLEAT, MAKING SURE THE INTERNAL UNIT CLEAT

MATES TO THE WALL MOUNTED CLEAT SECURELY.
6.) PRESS UNIT TO WALL AND CLEAN UP (WIPE OFF) ANY EXCESS SILICONE AS REQUIRED.

# PART # DESCRIPTION NAME QTY | LENGTH
1 TBD NEWSPAPER RACK UNIT 1 N/A
2 TBD PART BD 3/4" X 3" WALL CLEAT 1 14.0
UNIT
/ INTERNAL CLEAT
/ SILICONE BEAD ON BACK OF
/ VERTICAL MEMBERS AS SHOWN
X
REAR VIEW
(SHOWING BACK OF UNIT)
\/
A [SDT| ADDED P/N CHART, BOX INFO 4/20/11
REV | BY DESCRIPTION DATE

REVISIONS

SIZE [ DRAWN BY:

INTERIOR SYSTEMS INCORPORATED
241 NORTH BROADWAY STREET, SUITE 600
MILWAUKEE, WI 53202 www.isiamerica.com

e NEWSPAPER RACK
LAMINATED UNIT
INSTALLATION INSTRUCTIONS

DWG NO:

NEWS—RACK A

i 1/8"=1"

DATE: SHEET OF
4/20/11 1 1




INSTALL NOTES:

3/8” NUT McCAFE SIGN WILL BE MOUNTED TO CEILING USING THREADED ROD
3/8" WASHER SECTIONS BOLTED THROUGH CEILING TILE AND PARTICLE BOARD
3/4 PART BOARD 3/4" PARTICLE BOARD PC 23-3/4"W X 23-3/4" LONG MOUNT'NG SQUARE BLOCK
i ., 1.) LOCATE McCAFE SIGN POSITION AT CEILING AND MARK FOR
CEILING GRID/TRACK 1 ] om (1 e s THE FIRST HOLE LOCATION.
~—— 17— o ) 2.) MEASURE AND MARK FOR SECOND HOLE LOCATION.
I i | O (2) /87 FLAT WASHER 3.) DRILL (2) 1/2” HOLES THROUGH CEILING TILE FOR
- 3/8" (2) 3/8°-16 X 6" LONG THREADED ROD PIECES THREADED ROD CLEARANCE.
CEILING TILE ___— THREADED | 4.) POSITION THE PARTICLE BOARD MOUNTING BOARD ON TOP OF
ROD THE CEILING TILES, MAKING SURE THEY COVER THE CEILING TILE
Y S HOLES PREVIOUSLY DRILLED.

5.) USING THE PREVIOUSLY DRILLED HOLES IN THE CEILING TILE AS

GUIDES, DRILL (2) 1/2” HOLES UP THROUGH THE
MOUNTING BOARD FOR THREADED ROD CLEARANCE.

6.) ATTACH THE PARTICLE BOARD BLOCKING TO THE CEILING TILE
FRAMING USING SCREWS INTO THE EDGES OF THE BLOCKING.

7.) INSTALL THE THREADED ROD SECTIONS INTO THE T—NUTS ON
THE TOP OF THE SIGN, LEAVING APPROXIMATELY 2" EXPOSED.

8.) LIFT THE SIGN UP TO THE CEILING SO THE THREADED ROD
SECTIONS FIT THROUGH THE CEILING MOUNTED HOLES.

9.) INSTALL A WASHER AND NUT ONTO EACH THREADED ROD
SECTION ON TOP OF THE MOUNTING BOARD.

10.) TIGHTEN AS REQUIRED TO SECURE THE SIGN TO THE CEILING.

CEILIN,E7 \
: )

MOUNTING HARDWARE REQUIRED: rRev | o | DESCRIPTION DATE
REVISIONS
(2) 3/8—']6 X 6" LONG THREADED ROD SECTIONS TOLERANCES INTERIOR SYSTEMS INCORPORATED
UNLESS OTHERWISE SPECIFIED 241 NORTH BROADWAY STREET
" e Shnsiouns & Taemiene o] O SUITEE0D
(4) 3 /8 NUTS. s — MILWAUKEE, WI 53202 www.isiamerica.com
X = + 0050 me: CBS McCAFE 2 SIDED BLADE
(2) 3/8" FLAT WASHERS. o o030 SIGN — 15" x 53" SOFFIT
FRACTIONS: + 1/16" VERSION (1/4” MITERFOLD
(1) 3/4” PARTICLE BOARD 23-3/4" WIDE X 23-3/4" LONG. ANGULAR: + 1° SZE T DRAWN BV ( QVG o ) ~EV
THIRD ANGLE PROJECTION | B CH/JRW CBS—BLADE -
SCALE: DATE: SHEET oF
@} E} VARIES 1/31/11 3 3




ASSEMBLY / INSTALLATION INSTRUCTIONS

ASSEMBLY NOTES:

1)

2.)

3)

4.)

5.)
6.)

7.)

8.)

9.)

MEASURE AND CUT THE LENGTH OF THE COAT HOOK RAIL TUBING TO AN OVERALL LENGTH THAT IS 12" LESS THAN THE
TABLE/EATING COUNTER LENGTH.

SAND AND/OR FILE THE ENDS OF THE TUBING AFTER CUTTING TO ENSURE THERE ARE NO BURRS REMAINING TO SCRATCH
THE MATING RAIL COMPONENTS.

BEGINNING AT ONE END OF THE TUBING, PLACE AN END CAP OVER THE TUBING AND TAPE IN PLACE (SO THE
COMPONENTS DO NOT SLIDE OFF WHILE ASSEMBLING).

FROM THE OTHER END OF THE TUBING, SLIDE THE REMAINING COMPONENTS ONTO THE TUBE PER FIG. 1 AND FIG. 2,
BEGINNING WITH A RAIL SUPPORT BRACKET. ALTERNATE HOOKS AND SUPPORT

BRACKETS UNTIL THE REQUIRED AMOUNT ARE SLID ONTO THE TUBING, ENSURING THAT THE HOOKS WILL FACE AWAY FROM EACH
SEAT ALONG THE TABLE SIDE..

PLACE ANOTHER END CAP ON THE OPPOSING END OF THE TUBE AND TAPE IN PLACE (WHILE HANDLING).

MEASURE AND MARK THE MOUNTING LOCATIONS FOR THE TWO END SUPPORT BRACKETS FOR EACH RAIL. LOCATING EACH
END BRACKET IN APPROX. 8” FROM THE END OF THE TABLE AND 15" IN FROM THE FRONT EDGE OF THE TABLE.

SLIDE AND ALIGN THE HOOK AND SUPPORT COMPONENTS ON THE RAIL SO THEY ARE EVENLY SPACED, WHILE MISSING
THE TABLE SUPPORT PLATES ON THE UNDERSIDE OF THE TABLE. MAKE SURE THE HOOKS ARE FACING OUT (TOWARDS
THE SEATING) PRIOR TO SECURING THE RAILING TO THE TABLE/COUNTER.

SECURE THE TWO "OUTSIDE” END BRACKETS TO THE UNDERSIDE OF THE TABLE USING #10 X 3/4" LONG PAN HEAD
WOOD SCREWS (3 PER BRACKET).

ADJUST THE REMAINING COMPONENTS AS REQUIRED (PER THE PLAN VIEW LAYOUT) AND SECURE THE REMAINING BRACKETS
TO THE UNDERSIDE OF THE TABLE USING #10 X 3/4" LONG PAN HEAD WOOD SCREWS (3 PER BRACKET).

10.) SECURE THE TUBING TO THE SUPPORT BRACKETS BY INSTALLING A #10 X 3/8" LONG SHEET METAL SCREW THROUGH

THE BRACKET. WILL NEED TO DRILL A PILOT HOLE PRIOR TO INSTALLING THE SCREW.

11.) REMOVE THE TAPE ON THE END CAP(S) AND SECURE THEM TO THE TUBING BY INSTALLING A #10 X 3/8"” LONG

SHEET METAL SCREW THROUGH THE END CAP. WILL NEED TO DRILL A PILOT HOLE PRIOR TO INSTALLING THE SCREW.

f
3T16"
4

SHOWN W/ 3" H.
TABLE EDGE

Q FIG. 2 — SECTION "A—A"
SCALE: 3" = 1'-0"

RAIL SUPPORT BRACKET
#18-90—268

304 STAINLESS STEEL
W/ 180 GRIT FINISH

RAIL SECTION

#18-90-269
304 STAINLESS STEEL
W/ 180 GRIT FINISH

TABLE HOOK
#18-90-266

304 STAINLESS STEEL
W/ 180 GRIT FINISH RAlL SUPPORT BRACKET
#18-90-267

304 STAINLESS STEEL

W/ 180 GRIT FINISH

FIG. 1 — ASSEMBLY ISOMETRIC
SCALE: N.T.S.

B_URW] CHANGED HOOKS/PART NUMBERS 3/3/11
A |SDT| CHANGED HOOK ORIENTATION (AWAY) 1/12/11
REV | BY DESCRIPTION DATE

REVISIONS

INTERIOR SYSTEMS INCORPORATED
241 NORTH BROADWAY STREET, SUITE 600
MILWAUKEE, WI 53202 www.isiamerica.com

e COAT HOOK
UNDER TABLE MOUNT
ASSEMBLY INSTRUCTIONS

DWG NO: REV
COAT—HOOK—ASSY B

SIZE | DRAWN BY:

CH

SHEET OF

* DATE:
AS SHOWN 12/13/10 2 2




Interior Systems, Inc. ISI Install Instruction
Document #: ENG 3.26 Revision Date: 2/15/11

SS Coat Hook Installation Instructions

Instructions for Installing SS Coat Hooks to Wall.
Components Supplied:

1-3/8” Dia Stainless Steel Knob
25/32” Dia Threaded Base

#8 x 1-1/2” Self-Drilling Wood Screw
No. 8-10 Drywall Anchor

*Note: The application may vary depending on the wall type.
It is the General Contractors responsibility to use the appropriate anchoring system
based on the wall construction.

Install Instructions:

1) Standard installation steps for the SS Coat Hook to be mounted on the wall.

e Determine the position on the wall of the coat hook per the plans.

e Mark the location the coat hook is to be mounted.

e Determine if a pilot hole is required for an anchor. If so, drill a pilot hole
per the marked location. See note above for anchor information.

e Insert the appropriate anchor into the pilot hole.

e Position the threaded base to the anchor and secure to the wall with the
wood screw.

e Complete the installation by threading the stainless steel knob onto the
threaded base and hand tighten.

WALL

PILOT HOLE

KNOB \ THREADED BASE \

SU— I =1 shtateie

SCREW / ANCHOR /

ENG 3.26 SS Coat Hook Install.doc Page 1 of 1



SEVERAGE HEADER

VALANCE

INSTALL

INSTRUCTIONS

| — 1 — —— —

| — 1 — —— —

3/8” THREADED ROD _—— |

3/8"—16 X 2 3/4”LG.

CARRIAGE BOLT B S S RMN,

1”7 MDF \/ALANCE/ &@ﬁﬂ

DINING ROOM
SIDE

|

S

L—

VALANCE ASSEMBLY DETAIL

3/8” COUPLING NUT
3/8” FLAT WASHER

3/4" PLYWOOD
CEILING TILE
SSBS

SIDE

ASSEMBLY NOTES:

1.) PLACE 23%” X 23%” PIECES OF PLYWOOD ABOVE

2)

3)

4.)

THE CEILING TILES.

MARK THE LOCATION OF THE BEVERAGE HEADER
AND MARK A 17 LINE FROM THE FRONT OF THE
HEADER.

SECURE THE VALANCE TO THE CEILING ON THE
MARKED LINE WITH DRYWALL SCREWS EVERY 247"
LOCATE AND DRILL HOLES FOR %"—16X 2%~
CARRIAGE BOLTS WITH 24" SPACING.

5.) ABOVE THE CEILING LOCATE THE HOLES AND USE

6)

7)

8)
9)

A FLAT WASHER AND A COUPLING NUT TO SECURE
THE CARRIGE BOLT.

POSITION UNI=STRUT AND SPAN BAR JOYCE OR
WOOD CEILING TRUSSES ABOVE UNIT IN CEILING
WITH CONNECTING POINTS NOT EXCEEDING 36".
MEASURE FROM THE UNI=STRUT TO THE
COUPLING NUT, ADD 2" TO THAT LENGTH AND CUT
PEICES OF %~ THREADED ROD.

POSITION THREADED ROD

THREAD THE 3~ ROD SECTIONS INTO THE
COUPLING NUTS. THE ROD SHOULD THREAD INTO
THE COUPLING NUT A MINIMUM OF J}".

10) THIGHTEN THE TOP NUT. DO NOT OVER TIGHTEN

OR THE CEILING WILL BECOME RAISED.

NEXT HANG TRACK AND PANELS PER TRACK

INSTRUCTION.
A |GJM CHANGED CENTER PANEL 2/10/12
Rev | BY DESCRIPTION DATE
REVISIONS
INTERIOR SYSTEMS INCORPORATED
241 NORTH BROADWAY STREET, SUITE 600
MILWAUKEE, WI 53202 www.isiamerica.com
b e BEVERAGE HEADER
TRACK SUPPORT VALANCE
INSTALL INSTRUCTION
SIZE | DRAWN BY: DWG NO: REV
B JPS ENG 3.45 A
SCALE: DATE: SHEET OF
3/4"=1" 11/03/10 1 1




DOWEL DIVIDER WALL

Dowel

WALL

INSTALL

0
)0

INSTRUCTIONS

TOP CAP
Ihir
da
<_.’\ _,\h

U \.-u\u | V\Z)
\9 \
\ \éf

J

WOOD SCREWS
; a /—3/4- PB BACKER BOARD

¥ ¥ “—_CEILNG TILE

TOP CAP BOX

Dowels

CEILING APPLICATION

DOWELL WALL INSTALL STEPS:

o AYOUT CORE DRILLED SUPPORTS
PER CORE DRILL PLAN.

eCORE DRILL STEEL.

oPOP CORES.

o AY OUT CLEAN BLANKETS ON FLOOR
AND LAY WALL ON BLANKETS.
oREMOVE SKID PLATE ON WALL
BOTTOM IF ONE EXISTS.

o|NSTALL THE STEEL SUPPORTS INTO
THE POST POCKETS IN THE WALL
BOTTOM.

oSUPPORTS SHOULD FIT TIGHT. iF
THEY ARE LOOSE USE A SHIM TO
TIGHTEN UP.

o/NSTALL DOWELLS INTO HOLES IN
WALL.

oPOSITION TOP CAP ON END OF
DOWELS.

oSTAND WALL UP WITH POSTS IN
CORE HOLES.

oPLUM WALL.

e/N THE CEILING ABOVE THE WALL
PLACE FILLER BOARD.

oSECURE TOP OF WALL BY DRIVING
SCREWS THROUGH BACKER PANEL,
CEILING TILE AND INTO THE
ADJUSTABLE BOX ON WALL TOP.
oCHECK WALL FOR PLUM AGAIN.
oANCHOR STEEL IN PLACE WITH
ANCHORING CEMENT.

oAPPLY BASE PER SPECIFICATIONS..

REV |

BY | DESCRIPTION |

DATE

REVISIONS

INTERIOR SYSTEMS INCORPORATED

241 NORTH BROADWAY STREET, SUITE 600
MILWAUKEE, WI 53202 www.isiamerica.com

DOWEL DIVIDER WALL
INSTALL INSTRUCTIONS

b TITLE:

SIZE

DRAWN BY: DWG NO:

B

GIM ENG 3.62 DOWEL WALL INSTR

REV

SCALE: DATE: SHEET

VARIES 5/3/12

OF




Lumicor.

CARE & HANDLING

PLEASE CAREFULLY INSPECT ALL LUMICOR SHEETS PRIOR TO CUTTING, DRILLING OR FABRICATING.
CONTACT LUMICOR AT 1-888-LUMICOR IMMEDIATELY REGARDING ANY DAMAGE OR DEFECT.
FAILURE TO DO SO MAY JEOPARDIZE YOUR RIGHTS TO WARRANTY REPLACEMENT AND/OR
REIMBURSEMENT FOR SHIPPING DAMAGE.

Lumicor panels are hand crafted using natural materials and are intended for interior use only. The color of
encapsulated materials will vary from sheet to sheet and may change color over time.

Liquids and Moisture

The materials encapsulated in Lumicor may wick moisture from the edge of the sheet. If
Lumicor products will be installed in a moist environment, the edges must be sealed to
prevent wicking. See Lumicor Fabrication Guide at www.lumicor.com/techinfo.

Cleaning

Use warm water, mild soap and a soft sponge or cloth to clean Lumicor. Any acrylic
cleaner may also be used. Do not use alcohol, glass cleaners, acetone, lacquer thinner,
solvents or abrasive compounds. Do not use squeegees, scrapers or synthetic rags that
may scratch the panels.

Handling and Fabrication

Lumicor products ship with a protective masking that should not be removed until fabrication is complete.
Most Lumicor products can be fabricated using standard woodworking tools. See fabrication guide at
www.lumicor.com/techinfo. Some Lumicor products incorporate glass, metal, or shells that can be
fabricated using stone or glass fabrication equipment such as water-cooled stone saws and grinders.

ALWAYS store Lumicor panels on a flat, even surface supported fully across the entire sheet.

ALWAYS confirm the correct Lumicor sheet orientation (front/back and top/bottom) before fabricating.
ALWAYS firmly support the Lumicor sheet and cutting tool to avoid chattering and chipping.

ALWAYS use a continuous flow of air at the cutting tool to dissipate heat during cutting.

ALWAYS use vinyl or nylon grommets and washers with through-bolt fasteners and adequate expansion
gaps. See Lumicor Fabrication Guide at www.lumicor.com/techinfo.

NEVER store Lumicor panels in direct sunlight or moisture or in extreme temperatures above 100° F ( 37° C).
NEVER expose unsealed edges to moisture. Some core materials will wick moisture.

NEVER expose Lumicor material to solvents or solvent vapors.

NEVER over-tighten through-bolt fasteners. This may cause Lumicor products to crack.

DISCLAMER: We believe this information to be reliable and offer the information in good faith without
guarantee, as conditions and methods of use are beyond our control. We recommend prospective buyers
perform their own testing to determine product suitability for all purposes before adopting Lumicor on a
commercial scale. In no case is Lumicor liable for direct, consequential, economic or other damages.
Lumicor disclaims all other warranties, expressed or implied, including the warranty of merchantability and
fitness for a particular purpose.

For more information, visit www.lumicor.com or call 1.888.LUMICOR p.lofl
November 2011 | Care & Handling | ©2010 Lumicor, Inc. All rights reserved.



Interior Systems, Inc. ISI Install Instruction
Document #: ENG 3.40 Revision Date: 1/13/14

Happy Meal Display Installation Instructions

Instructions for assembling and installing the Happy Meal Display.

Components: Hardware:

1) Cabinet Box w/Door (6) 2” Wood Screws

2) Aluminum U-Channel (6) Black Snap Caps

3) Vertical Removable Trim (4) #6 x %2 Pan head Wood Screws
4) Glass Panel — Display (4) Shelf Pins

5) Glass Door Panel (2x) (6) ¥%2” Wood Screws

6) Glass Shelf

*Aluminum U-Channel supplied in lengths that must be cut to size.

\\
™ |,
N

N

ENG 3 40 Happy Meal Display Install Inst  Page 1 of 5



Interior Systems, Inc. ISI Install Instruction
Document #: ENG 3.40 Revision Date: 1/13/14

el
NN
N 1 N\
.. N
\(/'_ MiN. \
R \
x \
NN x
I N
=N

\

Wall Rough Opening

*NOTE: Opening must be square, level and plumb.

ENG 3 40 Happy Meal Display Install Inst  Page 2 of 5



Interior Systems, Inc. ISI Install Instruction
Document #: ENG 3.40 Revision Date: 1/13/14

Assembly Instructions: (Note-Dry fit all trim and panels with tape before final installation)

1) Install cabinet into wall opening.
Position the cabinet into the opening and center with approximately 1/8” gap all around.
Shim, level and plum as needed.
Secure cabinet to wall with (6) 2” wood screws in pre-drilled holes.
Use black snap caps to cover heads of screws.
Remove and replace %2” hinge screws with %2 hinge screws (6x) 2 per hinge.

/

=
77

HINGE SCREWS
{2 PER HINGE)

2) Install vertical U-Channel trim to wall.
Measure from ceiling to base tile and cut U-Channel to length.
Align U-Channel to outside edge of hinge side of cabinet and secure with adhesive.
Note: The U-Channel should be upright and overlap the cabinet enough to
completely cover the gap.

U—CHANNEL

WALL ‘ ‘ CABINET

GAP

ENG 3 40 Happy Meal Display Install Inst  Page 3 of 5



Interior Systems, Inc. ISI Install Instruction
Document #: ENG 3.40 Revision Date: 1/13/14

3) Install Horizontal U-Channel trim to wall.
Measure from the vertical U-channel to the vertical U-channel and cut (3x) pieces of U-

channel for the horizontal trim.
Attach trim to wall with adhesive. Cover gap between cabinet and wall.

U—CHANNEL

NS

AND CUT TO LENGTH | |

MEASURE
/K)RIZDNTH. U-CHANNELS AND INSTALL
WALL ‘ ‘ CABINET

GAP

kY

i

4) Install Display Trim.
Measure and cut the display trim to fit between the horizontal trim.

Use the (4) #6x3/4” screws to attach the display trim to the cabinet edge.

Measure and cut the horizontal display trim to fit between the vertical display trim and
the wall edge.

Attach the trim to the wall with adhesive. The small side display trim should be position
on its side to allow the display glass to be installed next.

ENG 3 40 Happy Meal Display Install Inst  Page 4 of 5



Interior Systems, Inc. ISI Install Instruction
Document #: ENG 3.40 Revision Date: 1/13/14

5) Install glass for display panel.
Remove the display trim by removing the (4) screws.
Slide glass into display area and replace the display trim.

el
S S
IR
~d HR;\\\;
N
N

6) Install glass for doors and glass shelf.
Open door and remove top strip of inside trim.
Slide glass into opening and re-install the trim.
Repeat above for the lower door opening.
Install glass shelf at height desired with (4) shelf pins.

/T

ENG 3 40 Happy Meal Display Install Inst  Page 5 of 5



	ENG 3.32 Setting Steel
	ENG 3.45 Clip Down Install
	MOD-CD-INS
	ENG 3.33 Trumpet Install
	ENG 3.36 FS Boom Stool Install
	ENG 3.28 Swivel Chair Install
	ENG 3.29 Newspaper Rack Install
	ENG 3.31 FS Table
	ENG 3.44 Counter Support Install
	ENG 3.35 Timber Screen Install
	ENG 3 18 Graphic Resin Panel Install



